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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TD EKIOZU TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY 'I'IIATTHE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING T O  OUR QUALITY SYSTEM AND REQUIREMENTS (iIVEN 1N ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAIO FUE DISENADO. FABRICADO Y PROBAW DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ES~ABLECIWS EN UNOO MAS DE LDS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

API 598 
AP1599 

- VALVE MSPECTION AND TESTING 
-METAL PLUG VALVES - FLANGED, THREADED AND WELDING 

API 6 0  
M I  600 

- PIPCI I \ C  \'AL\ 1 S - b.\l'L. PLl ti. DALL 4 S D <  HCCK 
- S l k t l  G . l l k  \' l l .Vk\ .  t l  &N(;I.l) \ h l )  \\'t l l)iSG kKl)$ 

ANSlB16-IO - FACE T O  PACE AND END TO END DIMENSIONS O F  VALVES ANSIBI6-11 - FORGED FITTINGS. SOCKET - WELDíNG AND THREADED 
ANSlB16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS 
MSS-SP61 - PRESSURE TESTING OF STEEL VALVES 

API 602 - COMPACT STEELGATE VALVES - FLANGED, THREADED. 
WELDING AND EXTENDED - BODY ENDS 

Part No. AR061A08MAB830000G 
(Código) P R E S S U R E  TEST (cAscol 

6" Fig. S341 F UT WCB, API TRDl No.8 830000 (PRUEBAS DE PRESION) 
Desc r iu t ion  

Descripción CAST STEEL SWING C H E C K  VALVE 150 CLASS HYDROSTATIC ( P S ~  
(VALVULA RETENCI~N T I P O  COLUMPIO D E  ACERO FUNDIDO CLASE 150) (HIDROSTATICA) 

VALVE WlTH LOW EMlSSlON CONTROL (M PPM'S U) (VALVULA SUMLNISTRADA CON CONTROL DE BAJAS 
EMISIONES FUGITIVAS ( W M ' S  U) ) P N E U M A T I C  (PSI) 

NEUMATICAI 

J 
FACIO-21 REV'Y 

CERTLFICADO POR CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

Jésssica-Gdrcía 

MECHANICAL TESTS (PRoPMECANICAS) 

TENS YlELD ELG R E D  BHN 

m1 KPSI % % 
c m & .  i s r  ZND 3 % ~  AVO 

73.08 40.60 31 42 156 

77.72 40.46 39 45 160 

75.98 41.03 31 44 156 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICIÓN QUIMICA (%) 

ITEM HEAT No. MATERIAL 
(PARTE) (COLADA) (ASTM) 

BOUY 12839 ASTM A-2I6IWCB 
CUERPO 

COVER F315 ASTM AII6iWCB 

TAPA 

WEDGE 3650  ASTM A - ~ I ~ ~ W C B  

DISCO 

C P S V Mn Si Ni  Cr Mo C u  C b  

0.190 0.730 0.022 0.018 0.390 0.050 0.050 0.050 0.040 0.010 
NomlYaId 10 Mormalizado a) 920 Temoer ta flem~le a) 650 Cooled in air (Enfriado en aire.) 

0.190 0.690 0.022 0.021 0.430 0.070 0.050 0.060 0.080 0.010 
Nomlirated to (Normalirado a) 920 Temoer 10 (Temole a) 650 Cooled in a". (Enñ'bdo en a&.) 

0.170 0.620 0.018 0.019 0.430 0.070 0.050 0.060 0.050 0.010 
Nomlizated 10 (Nomalirado a) 920 Temorr to (Temole a) 650 Cooled inair. (Enfriadoen a h . )  


